
 

 This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

 
 

D1.3 New approaches 
and best practices for 

closing the water cycle 
 

AUTHORS: Q. PLANA AND CS LEADERS 

DATE: 23/09/2022 

 
  



D1.3 New approaches and best  

practices for closing the water cycle  

 

2 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

Technical References 

 

 
1 PU = Public 

 PP = Restricted to other programme participants (including the Commission Services) 

 RE = Restricted to a group specified by the consortium (including the Commission Services) 
[...]
Figure 10. Influent characterisation of the AnMBR between Sep.-Nov 2021 (top) and percentage removals of various 

wastewater pollutants (bottom). 

From 22/11/2021 to 31/05/2022 the demonstration plant faced several issues that took some 
time to diagnose and fix. The first one was a blockage in the UASB influent pump, which 
prevented the influent from reaching the system. The problem was related with rag 
accumulation and was fixed by cleaning some internal components in the reactor. The second 
major issue was a compressor fail, also required for the UASB operation, as the valves were 
open and closed using compressed air. Due to supply chain issues the spare compressor was 
not readily available, leading to a long shutdown of the system. The AnMBR was finally put 
back in operation on 31/05/2022. Issues with the UF cleaning and high transmembrane 
pressure were also recorded, and these have not been fully solved.  

The AnMBR was re-seeded on 08/06/2022 to guarantee fresh active biomass in the reactor 
and also to ensure that methanogenic activity could be re-established, after the issues with 
septicity and long period without any feeding or recirculation.  

0

50

100

150

200

250

300

350

400

COD sCOD TSS VSS SO4 Alkalinity

C
o

n
ce

n
tr

at
io

n
 (

m
g/

L)

0

20

40

60

80

100

0 20 40 60 80 100 120

R
em

o
va

l (
%

)

Time (days)

COD sCOD BOD TSS SO4



D1.3 New approaches and best  

practices for closing the water cycle  

 

52 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

The AnMBR was started again on the 13/06/2022 after re-seeding with granular sludge 
supplied by Waterleau from an industrial wastewater treatment plant.  

From the 13/06/2022 to the 12/07/2022, the temperature of the influent wastewater was on 
average 17.7±0.6°C. The characterisation of the influent settled wastewater (Table 18) shows 
low concentrations of COD (171 mg/L) and sCOD (91 mg/L), a BOD/COD ratio of 0.26 and a 
COD/SO4 ratio of 1.39, which may hinder the conversion of organic matter into methane, due 
to low availability of biodegradable substrate. Sulphates reduction remained a concern as this 
biological induced reaction uses available carbon (i.e.: sCOD, that was already present in low 
concentrations), reducing its availability for biogas production. 

Table 18. Characterization of the influent settled wastewater, fed to the UASB reactor. 

 Temperature pH COD soluble 
COD 
(sCOD) 

BOD Total 
suspended 
solids 
(TSS) 

Volatile 
suspended 
solids 
(VSS) 

Conductivity 

 °C  mg/L mg/L mg/L mg/L mg/L mS/cm 

Average 17.7 8.08 171 91 45 46 40 957 

Standard 
deviation 

0.6 0.53 27 9 13 14 13 57 

 NH4-N Total 
P 

PO4-
P 

SO4-S COD:SO4 Alkalinity Volatile 
fatty acids 
(VFAs) 

 

 mg/L mg/L mg/L mg/L  mg 
CaCO3/L 

mg/L  

Average 23.7 3.0 1.9 124 1.39 308 100  

Standard 
deviation 

2.1 0.5 0.2 9 0.25 14 16  

 
The data presented in Figure 11 shows the pollutant removals in the AnMBR from 13/06/2022 
to 12/07/2022, which can be considered the start-up period, of special relevance for the 
biological reactor. During this period the removals were on average 60% COD, 76% BOD and 
71% TSS (Figure 11). The methane content in the biogas increased steadily, reaching values of 
60% and a production of 63 L/h (Figure 12 and Table 19). The AnMBR  is still going through the 
start-up phase, in day 12/07/2022. Stable operation (i.e., after start-up) is defined when the 
COD removal is above 80% and methane concentration in the biogas is 70%. An odd value that 
is also being investigated is the TSS removal, which is expected to be 100% after the UF. A 
potential explanation is the solids accumulation in the autosamplers, and frequent cleaning 
has been advised together with grab samples to verify the data.  Expected removals in the 
AnMBR once the issues have been solved and stable operation is reach are in the order of BOD 
>80%, COD>90% and TSS of 100%.  



D1.3 New approaches and best  

practices for closing the water cycle  

 

53 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

 
Figure 11. Pollutant removal in the AnMBR between Jun.-July 2022, corresponding to the start-up period. 

Table 19. Averaged pollutant removals and their standard deviation between Jun-July 2022, corresponding to the start-up 
period. 

 COD soluble COD BOD TSS SO4 

Average removals (%) and 
standard deviation 

60±6 41±6 76±5 71±8 18±4 

 
 

 
Figure 12. Biogas/methane content in the AnMBR between Jun-July 2022, corresponding to the start-up period. 

Solids management in the AnMBR is of vital importance, as these must be retained in the UASB 
reactor for as long as possible to go through hydrolysis followed by the 3 other stages of 
anaerobic digestion and ultimately result in biogas production. Further, the solids should not 
find their way to the UF to avoid fouling issues. The total solids concentration in the UASB is 
being carefully monitored (Table 25) to help inform the reactor stability but also when the 
reactor needs to be desludged. So far, the UASB has not yet been desludged, which is one of 
the key advantages of the system due to the very low sludge production.  

0

20

40

60

80

100

0 5 10 15 20 25

R
e

m
o

v
a

l 
(%

)

Time (d)

COD soluble COD BOD TSS SO4

0

10

20

30

40

50

60

70

0

10

20

30

40

50

60

70

80

0 2 4 6 8 10 12 14 16 18 20 22 24 26 28 30 32 34 36 38 40

C
H

4
 c

o
n

ce
n

tr
at

io
n

 (
%

)

B
io

ga
s 

p
ro

d
u

ct
io

n
 (

L/
h

)

Time (d)

Biogas

CH4



D1.3 New approaches and best  

practices for closing the water cycle  

 

54 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

 
Figure 13. Total solids concentration in the UASB reactor for monitoring the sludge blanket. 

The AnMBR operational efficiency achieved in this study was comparable to previous studies 
with variable influent municipal wastewater values for COD of 221-455 mg/L and TSS of 45-
479 mg/L (Martin Garcia et al., 2013; Shin et al., 2014). The removal rates achieved for the 
COD and BOD5 were still lower when compared to Wang et al. (2018), which obtained 83 ± 7% 
and 90 ± 6%, respectively, but similar values are expected once the AnMBR reaches stable 
operation.  According to Ribera-Pi et al. (2020) a granular sludge inoculated AnMBR also 
achieved an sCOD removal of 43 ± 15%, also similar to this study’s results. The removal 
efficiency of a self-forming hollow fibre dynamic membrane, analysed by Isik et al. (2019), was 
only around 42% and 34% for TSS and VSS. The similar reactors design of this study to previous 
studies emphasise the validity of the results and work performed. The operational 
temperature range was also similar to previous studies - Gouveia et al. (2015) operated at 18 

± 2C and Wang et al. (2018) at 16.3 ± 3.7C.  
Regardless of the high COD influent in the systems, the methane yield reported was 
considered average. This was mainly because no solids could escape the system and hydrolysis 
was maximised during operation, which in turn ensured methane yields were high. In a study 
by (Gouveia et al., 2015), a municipal wastewater fed and pilot-scale AnMBR which operated 

at a similar temperature of 18C and a lower COD of 74-225 mg/L produced a methane yield 
of around 0.16-0.31 L CH4/g COD removed, which is comparable to this study. Similarly, two 
additional AnMBRs from the study by Ribera-Pi et al. (2020) operating at a lower temperature 

of 9.7 ± 2.4C, had methane yields of 0.18-0.20 L CH4/g COD removed. 
 

3.1.8. Comparison of baseline situation and NextGen 
KPIs 

The existing Spernal WWTP was the baseline case to which the NextGen Spernal 
demonstrators were compared. 
The baseline case (Table 20):  

0

10

20

30

40

50

60

70

80

0,5 1 1,5 3 4,5

TS
 (

g/
L)

Reactor height (m)

13-Jun 20-Jun 27-Jun 04-Jul 12-Jul



D1.3 New approaches and best  

practices for closing the water cycle  

 

55 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

The Spernal WWTP is a medium sized plant treating an average daily flow of 27 ML/d to a 10 
mg BOD/L, 25 mg TSS/L, 5-10 mg NH4/L and 2 mg P/L standard. The plant includes a 
preliminary treatment (6 mm screening and grit removal), conventional primary settlement 
tanks with iron dosing for P removal, secondary treatment comprising trickling filters for 33% 
and activated sludge for 66% of the flow, and tertiary sand filters.  
Effluent from the plant has COD of 44.6 ± 11.5 mg/L, BOD of 3.6 ± 2.7 mg/L, TSS of 9.8 ± 6.8 
mg/L, a total nitrogen (TN) content of 34.5 ± 5.18 mg/L, and a total phosphorous (TP) of 1.18 
± 0.3 mg/L. Microorganism concentrations in the influent and effluent are not shown and not 
regularly measured. The overall quality of both influent and effluent is better during the 
winter period.  
Around 14.62 ton/day (1.061 kg VS/m3.d) of sludge from the primary settlement tanks is 
treated by anaerobic digestion process. It produces about 13 156 m3/day of biogas, which 
contains 40.2-63.7% methane (average 53.6%). The total methane gas production ranges from 
216.4-999.9 m3 CH4/kg VS (average 507.25 m3 CH4/kg VS). Dewatered sludge (0.297 ton/day) 
is reused for farmlands and industries. 
 
Table 20. Base case Spernal WWTP flow rates and standard influent and effluent parameters. 

Parameter Units Mean value  Standard 
deviation 

Measurement 
frequency  

Summer 
mean 
value 

Standard 
deviation 

Winter 
mean 
value 

Standard 
deviation 

Considered 
years for the 

analysis 

Influent Flowrate m3/h 1 267 447 Daily 1114 344 1422 484 2018 

Effluent  Flowrate m3/h 1 097 324.7 Daily 921.4 195.8 128 330.7 2018 

Influent 
to the 

Spernal 
WWTP 

COD mg O2/L 861.2 520.8 Twice per month 947.7 604.5 759 405.1 2018 

BOD5 mg O2/L 276.1 172.3 Twice per month 322.7 192.8 221.1 132.3 2018 

TSS mg/L 515.2 300.6 Twice per month 536.9 358.3 489.6 228.9 2018 

TN  mg N/L 32.6 7.1 twice per month 34.7 4.3 30 9 2018 

NH4-N mg N/L 31.0 8.2 Twice per month 34.2 4.6 27.2 10.0 2018 

TP mg P/L 7.5 3.3 Twice per month 8.46 3.5 6.3 2.9 2018 

Effluent 
from the 
Spernal 
WWTP 

COD mg O2/L 44.6 11.5 Twice per month 43.69 11.1 45.7 12.4 2018 

BOD5 mg O2/L 3.6 2.7 Twice per month 4.2 2.7 2.9 2.6 2018 

TSS mg/L 9.8 6.9 Twice per month 7.2 3.6 12.8 8.6 2018 

TN  mg N/L 34.5 5.2 Twice per month 34.1 5.6 35.0 4.9 2018 

NH4-N mg N/L 2.4 1.1 Twice per month 2.0 1.0 2.8 1.1 2018 

TP mg P /L 1.2 0.3 Twice per month 1.2 0.3 1.1 0.3 2018 

 
The effluent from the Spernal baseline case is characterised in Table 21, and compared with 
the effluent from the combined NextGen technologies tested, such as the effluent from the 
IEX system (details about the IEX technology are provided in D1.5 New approaches and best 
practices closing the materials cycle in the water sector specifically for nutrient recovery 
technologies).  The effluent quality from NextGen has a significantly higher quality and lower 
pollutant concentrations, (specially nutrients) compared with base case (Table 24).  
 



D1.3 New approaches and best  

practices for closing the water cycle  

 

56 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

Table 21. Effluent quality – potential water for re-use produced in the base case and NextGen. 

Parameter Units 
 
 

Mean value 

 
Standard 
deviation 

 
 

Measurement frequency  

Base case 
Influent 

Flowrate m3/h 1 267 447 Daily 

Base case 
Effluent  

Flowrate m3/h 1 097 324.7 Daily 

Effluent from 
the Spernal 

WWTP 

COD mg O2/L 44.6 11.5 Twice per month 

BOD5 mg O2/L 3.6 2.7 Twice per month 

TSS mg/L 9.8 6.9 Twice per month 

TN  mg N/L 34.5 5.2 Twice per month 

NH4-N mg N/L 2.4 1.1 Twice per month 

TP mg P /L 1.2 0.3 Twice per month 

E. coli  CFU/100 
mL 

Not routinely measured  

Total 
Coliform  

 CFU/100 
mL 

Not routinely measured 

Faecal 
Coliform 

 CFU/100 
mL 

Not routinely measured 

Legionella 
spp. 

 CFU/L Not routinely measured 

Intestinal 
Nematodes 

egg/10L Not routinely measured 

Effluent from 
NextGen  
(after all 

processes 
including IEX) 

COD mg O2/L <70  19 Daily 

BOD5 mg O2/L <3 10 Daily 

TSS mg/L < 1  Daily 

TN  mg N/L < 1  Daily 

NH4-N mg N/L < 2  Daily 

TP mg P /L < 1  Daily 

E. coli  CFU/100 
mL 

Still being 
determined but 

<3 350 

 Monthly 

Total 
Coliform  

 CFU/100 
mL 

Still being 
determined but 

<8 700 

 Monthly 

Faecal 
Coliform 

 CFU/100 
mL 

Still being 
determined but 

<4 600 

 Monthly 

Legionella 
spp. 

 CFU/L Not determined 

Intestinal 
Nematodes 

egg/10L Not determined 

 

3.1.9. Lessons learned 
 
Required competence  
 
 

 
          LOW                                                                             HIGH 
 
 

UASB 

MBR 



D1.3 New approaches and best  

practices for closing the water cycle  

 

57 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

          LOW                                                                             HIGH 
                    

• Which knowledge is required to operate the plant?  
o UASB: Biological processes (aerobic effluent treatment processes and 

anaerobic sludge treatment processes) are widely used and understood by 
utilities.  Operation of the UASB differs slightly from operation of widely used 
activated sludge plants and anaerobic digesters. 

o MBR: UF membranes are a complex piece of equipment, however, operation is 
largely automated and water utilities are familiar with operating the e.g. 
aerobic MBRs. 

• What kind of training is necessary? 
o UASB: Key operational set points - up flow velocity, sludge blanket levels 
o UASB: Key performance metrics - biogas yields, sulphide level 
o MBR: Principles of operation - e.g. membrane flux rate 
o MBR: Cleaning requirements - scour, back pulse and chemical 

 
Maintenance 
 

 
            LOW                                                                          HIGH 

 
 

            LOW                                                                          HIGH 
  

▪ Frequency of plant maintenance per month or per year 

o UASB: Monthly 

o MBR: Regular (weekly) chemical cleans (as per design, might not be 

needed, but installed by commercial company)  

▪ Duration of a normal maintenance procedure 

o UASB: 1 day/month 

o MBR: 2h/week 

▪ Duration of active process control per day (manual process control, unforeseen events) 

o UASB: 2h/day 

o MBR: 1h/day 

▪ Are external experts required to conduct the maintenance procedure? 

o UASB: No 

o MBR: No 

 
Technological risks 
 

 
            LOW                                                                          HIGH 

 

            LOW                                                                          HIGH 

• Reasons for downtimes or technical risks 

o UASB: Septicity – sulphate reducing bacteria affecting biogas yield and 

causing elevated H2S concentration in effluent – reseed required  

o UASB: Mechanical failures (compressor) 

o UASB: Blockage of inlet feed 

UASB 

MBR 

UASB 

MBR 



D1.3 New approaches and best  

practices for closing the water cycle  

 

58 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

o MBR: Membrane leak 

• Frequency of plant downtimes per year 

o UASB: 3 issues in 1 year – septicity of the influent, blockage and mechanical 

failure of compressor 

o MBR: 1 issue 

• Duration of plant downtimes 

o UASB: 3 months 

o MBR: 3 months 

• Are external experts required to restart the plant? 
[...]
Temperatures are projected to increase in the Athens area on the order of 6.5-7°C by 2100, 
according to the worst climate change scenario based on the selected regional climate model 
developed in the Regional Adaptation Action Plan for Climate Change of Attica (RePACC of 
Attica, 2020). According to the estimations in this report, particularly important is also the 
projected increase in the average annual number of days with temperatures >35°C, up to 15-
19 days for the near future by 2050 and over 22-55 days by 2100 in the urban areas of Attica. 
With the longer, hotter, drier summers, green areas are more important than ever to reduce 
the urban heat island effect. Lush green parks also create a positive environment for both the 
citizens and the local wildlife. Access to blue green urban spaces, containing both urban green 
vegetation and water bodies, has positive effects on the mental and physical health of urban 



D1.3 New approaches and best  

practices for closing the water cycle  

 

60 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

citizens. The green spaces also help provide homes for wildlife. However, green areas require 
both water and nutrients to remain healthy and vibrant. Athens currently lacks adequate 
nutrient-rich soil, and the reduced rainfall and drier conditions mean more irrigation is 
necessary to keep green areas lush. 

This situation has led to an increased interest to explore alternative solutions to reduce waste 
and resource usage. The dominant behaviour of ‘take-make-consume-dispose’, which 
assumes that resources are abundant, available, and competitive to dispose of, needs to be 
eliminated, and ‘circular economy’ principles and technological innovation should be 
embraced.  

It is therefore essential to design a new circular water management strategy that considers 
the different elements in the water cycle and maximises their efficient usage. Within the 
context of the urban water cycle, the concept of water reuse and avoiding the costly and 
energy intensive transportation of treated water from centralised treatment plants, 
configurations of flexibility and autonomy of water resource in urban environments have 
become more attractive.  

A technology that can combine flexible and decentralised wastewater treatment as well as 
advanced treatment technologies is called sewer mining (SM). SM technology was originally 
pioneered in Australia in 2006 and was first tested successfully in Greece in an FP7 project 
called Dessin in 2015.  

In the NextGen project, further and more holistic investigation of the larger scale sewer mining 
hybrid membrane bioreactor/ultraviolet disinfection (MBR/UV) system and its applicability in 
a real-world urban environment was undertaken. Wastewater was actually extracted from 
local sewers, treated at the point of demand and reused for irrigation in water-stressed green 
areas. Thus, after implementation and testing of this technology, results prove the high quality 
and stability of the effluent water. Furthermore, this solution is in line with the Athens 
Resilient Strategy for a circular approach to water services by 2030. 
The main benefits of the SM technology are as follows: 

✓ requires limited space (small footprint)  

✓ reduces waste and increases availability of resources  

✓ saves energy, as water is reused at the point of demand  

✓ proves to be an autonomous, decentralised resource recovery system  

✓ transforms treated wastewater (a waste) into supply (a resource)  

✓ is suitable for real world, dense urban environments 

3.2.3. Actions and CS objectives 
Table 22. Actions and objectives of the Athens case study. 

Case 
Study 
number & 
name 

Subtasks 
Technology 
baseline 

NextGen 
intervention in 
circular 
economy for 
water sector 

TRL Capacity 
Quantifiable 
target 

# 8 
Athens, 
(GR) 
Location: 

Sub-Task 1.2.4 Sewer mining 
modular unit 
(MBR/UV 
disinfection) 

Test and 
optimise a 
flexible and 
decentralised 

TRL 6 
→ 8 

Water 
produced 
25 m3/d 

Reclaimed 
water for 
urban green 
irrigation and 



D1.3 New approaches and best  

practices for closing the water cycle  

 

61 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

Athens 
Plant 
Nursery 

wastewater 
treatment 
system that 
produces 
irrigation water 
from sewage 
wastewater 
locally at the 
point of 
demand. 

other non-
potable uses 
at the point of 
demand. 

 

3.2.4. Unique selling points 
The implemented solutions work to replace existing value chains (drinking water and fertiliser) 
with upcycled waste chains (green waste, wastewater, and sludge) to create a circular and 
sustainable solution for Athens’ green spaces.  
Unique selling points for the implementation of a sewer mining unit are: 
✓ Removal rates of COD and TSS are higher than 90%, suggesting that MBR is a very safe 

technology due to the very satisfactory operational stability and the high performance 

it provides. 

✓ High quality water produced meets all national and international criteria for unrestricted 

irrigation and urban use. 

✓ The treatment process achieves complete elimination of organic carbon and significant 

reduction of pathogens (total coliform & E. coli) due to MBR filtration process, without 

addition of chemicals which avoids production of secondary pollutants. 

✓ Transmembrane pressure (TMP) remains steady at low values, proving that the 

combination of backflushing with maintenance cleaning is very effective. 

✓ UV disinfection unit showed great performance in the treatment process. 

As general benefits and selling points: 
✓ The citizens of Athens shall benefit from greener parks and spaces.  

✓ Blue green spaces have a positive effect on human health and wellbeing.  

✓ Green areas have positive effects on climate change resiliency and help reduce urban 

island effects, making the plant nursery and similar green areas increasingly important 

in urban planning.  

✓ Circular solutions that produce valuable resources from waste help promote a shift in 

people’s mindsets regarding the need for a transition to circular economy.  

3.2.5. Principal characteristics of the technology 
The city of Athens operates a plant nursery which supplies all of the plants for the urban parks 
and green spaces in Athens. Until NextGen, they had been irrigating the nursery with potable 
water, brought in by EYDAP from literally the other side of the country (more than 250 km 
away) at great cost.  

To address this matter, a modular sewer mining unit as an innovative water reuse system has 
been installed. In fact, the sewer mining technology is a wastewater treatment station.  



D1.3 New approaches and best  

practices for closing the water cycle  

 

62 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

The main principle behind this technology is that wastewater is extracted from local sewers, 
is treated directly on site and is reused locally at the point of demand or is stock reserved for 
when it is needed (Figure 14). The treatment residuals could go back to the sewer network to 
be treated by a regular wastewater treatment plant or could be collected (like in the specific 
case) to treat them locally on site and, when merged with green waste from pruning, 
transform them into an eco-friendly fertilizer (compost). 

 

 
Figure 14. Overview of the Sewer Mining concept. 

In this respect, the Athens case focuses on producing about 25 m3/day of recycled water from 
wastewater for urban green irrigation and potentially other non-potable uses.   

Thus, a circular, decentralised, and innovative pilot system has been designed, implemented, 
tested and optimised with regard to water reuse schemes in urban environments with water 
scarcity issues. As illustrated in Figure 14, wastewater is mined from local sewers, through a 
small, prefabricated pumping station, then stored in a buffer tank and sent for treatment in 
the container to be reused for irrigation purposes at the point of demand. The mobile 
container treatment unit consists of a membrane bioreactor unit (MBR) along with a UV 
disinfection unit.  

 

 
Figure 15. Flow scheme of the water and material recovery. 

 
The hybrid MBR/UV unit operation was commenced in April 2021. More specifically, the 



D1.3 New approaches and best  

practices for closing the water cycle  

 

63 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

sewage is extracted from ~4 meters below the surface using two pumps working alternately 
to fill a buffer tank. Subsequently, the sewer mining unit is fed with wastewater through a 
submersible pump installed inside the buffer tank. The raw sewage from the buffer tank is 
transferred and screened while flowing through a continuously rotating self-cleaning screen 
filter, and its flow is constantly measured with an electromagnetic flowmeter. The screenings 
(fine particulates) that are brushed away are disposed of in a screenings bin or included in the 
compost produced later in the process.  
 

 
Figure 16.Overview of the sewer mining unit and the control room installed in the nursery. 

The screened sewage is temporarily stored in a buffer tank of filtered wastewater which is 
attached to a denitrification tank through a bottom window. Inside the denitrification tank, 
anaerobic microorganisms turn nitrates to nitrogen gas, which naturally leaves the system. A 
mixer in the denitrification tank helps homogenise the mixture and keep the microorganisms 
suspended and continuous contact with it. The denitrification tank is connected to the 
nitrification or aeration tank through a bottom window.  
An extra tank, which can function as a second nitrification or denitrification tank, depending 
on the systems’ needs, also exists. It can be connected by turning on or off the air flow through 
the aeration tank air inlet pipe.  
Subsequently, the biologically treated wastewater is transferred to the membrane tank. 
Membrane modules produce about 1 m3/h of permeate water, meaning the remaining 4 m3/h 
overflows through the tank’s top window to the deoxygenation tank, operating under 
anaerobic conditions, before the mixture enters the denitrification tank once again through a 
bottom window.  
 



D1.3 New approaches and best  

practices for closing the water cycle  

 

64 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

 
Figure 17. Various tanks of the treatment processes in the SM unit. 

 
Figure 18. View of the interior of the container of the local control room. 

Part of the excess sludge produced is transferred to the thickening tank, after which it flows to 
the dewatering bag filters to be thickened and used for the compost product.  
The permeate overflows, passes through the UV disinfection unit, and the final disinfected 
product flows naturally into the irrigation storage tank.  
The whole process is monitored through specific sensors (tank level, pH meters, Mixed Liquor 
Suspended Solids (SS) – Mixed Liquor Suspended Solids (MLSS) sensors, dissolved oxygen 
probes, etc.) and is automated using pneumatic actuated valves controlled by a PLC unit 
(Figure 19). An external overview of the sewer mining unit (on the right) and the control room 
(on the left) are illustrated in Figure 17 and Figure 18.  
Additionally, a series of laboratory analyses provided further evaluation of the performance 

of the unit and were used for cross validating the sensor measurements. The laboratory 

analyses occurred twice a week during start-up and then a weekly monitoring plan was 

implemented to regularly collect and analyse a series of raw and treated wastewater samples. 

Those measurements included chemical oxygen demand (COD), mixed liquor suspended 

solids (MLSS), biochemical oxygen demand (BOD5), total phosphorus (TP), total nitrogen (TN), 

ammoniacal nitrogen (NH3-N), nitrate nitrogen (NO3-N), total coliforms (TC), faecal coliforms 



D1.3 New approaches and best  

practices for closing the water cycle  

 

65 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

(FC) and Escherichia coli (EC). Analyses were conducted according to the standard methods of 

the American Public Health Association. 

The monitoring process consists of sampling from 6 distinct points of the pilot unit. Weekly 
composite samples of the raw sewage filtered inlet, membrane tank, denitrification tank, 
permeate tank and after UV disinfection were collected. The parameters monitored were 
COD, BOD5, TP, TN, NH3NH4-N, NO3-N, TC, FC, pH, conductivity, dissolved oxygen and 
transmembrane pressure (TMP). All analyses were conducted according to standard methods 
(APHA et al., 2012).  
  

 
Figure 19. PLC overview. 

 
Figure 20. Online sensors overview. 

3.2.6. Technology implementation requirements 
Regarding the pumping station, sewage is extracted through two pumps that work alternately, 
which avoids their constant operation and increases the life expectancy of the pumps. 

To reach high performance in the treatment process, a constant dissolved oxygen 
concentration of 2–3 mg/L is maintained inside the nitrification tank; this is achieved by 
supplying air through the diffusers of the blower to the aeration tank. A dissolved oxygen 
meter controls the blowers’ air flow output using a variable frequency drive. The air flow 
pressure and temperature of the second (de)nitrification tank are monitored constantly to 
ensure the operational stability of the system. 



D1.3 New approaches and best  

practices for closing the water cycle  

 

66 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

Afterwards, biological treatment of wastewater is performed, and the effluent is transferred 
in the membrane tank, where a constant flowrate of 5 m3/h should be maintained. Membrane 
modules should produce about 1 m3/h of permeate water so the remaining 4 m3/h overflows 
to the deoxygenation tank before the mixture enters the denitrification tank again. As for the 
excess sludge that is produced and transferred to the thickening tank, the MLSS should be 
kept constant between 7 000 and 10 500 mg/L with daily removal of excess sludge, therefore 
MLSS is constantly measured online. The permeate produced by the membranes is pumped 
into the backflush tank to be used during the backflush sequence. During this sequence, 1.4 
m3 of permeate is pumped inversely from the backflush tank through the inside of the 
membranes to clean their surface and dissolve the cake layer that is formed.  

The ultrafiltration membranes achieve a better filtration of the biologically treated 
wastewater, removing all suspended solids, colloids, bacteria and viruses. Additionally, a 
chemically enhanced backflush sequence occurs once per day. 

 
Table 23. Required specifications for influent water quality of the MBR in the Athens case study. 

Parameter Units Min Max Average Reference 

COD mg O2/L 330 490 410 Chon et al., 2012; Dialynas & 
Diamadopoulos, 2009; Plevri 
et al., 2016; Yang et al., 2009 
 

BOD5 mg O2/L 140 210 202 

TSS mg/L 150 220 183 

Total N mg/L 124 200 164 

Total P mg/L 9.6 10.9 10.3 

 

3.2.7. Results obtained 
The pilot unit has been operational since April 2021 and here we present the results for 12 

months (07/05/2021 to 18/05/2022). The capacity of the unit was set to 25 m3 of treated 

wastewater per day.  

The unit has the innovative advantage of an automated ICT system with pneumatic actuated 
[...]
D1.3 New approaches and best  

practices for closing the water cycle  

 

97 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

processes. [K+] (mg/l) 0,0 19 

[MG2+] (mg/l) 100 100 

[Ca2+] (mg/l) 90 79 

[F] (mg/l) 2,4 34 

[Cl] (mg/l) -17 17 

[Br] (mg/l) 10 41 

[NO3] (mg/l) 2,4 30 

[PO4
3] (mg/l) 93 79 

[SO42] (mg/l) 22 31 

Successful operation 
of reverse osmosis 
test with the BW30 

membrane 
Effluent is fit for reuse 

in brewery wash 
processes 

Turbidity (FNU) 100 25 

Conductivity (µS/cm) 98 95 

pH  - - 

COD (mg/l) 95 90 

[Na+] (mg/l) 99 89 

[K+] (mg/l) 84 70 

[Ca2+] (mg/l) 99 98 

[F] (mg/l) 99 98 

[Cl] (mg/l) 87 75 

[Br] (mg/l) 98 94 

[NO3] (mg/l) 97 93 

[PO4
3] (mg/l) 100 100 

[SO42] (mg/l) 98 96 

 

3.3.9. Lessons learned 
 
At the La Trappe site, three different interconnected technologies were implemented. The 
interaction of the single technical units is complex and has to be considered in the system 
design. The system design, the installation, system control and automation of the 
technological units did not work well and all units had to be operated separately.  
However, as with many other innovative processes, numerous unexpected problems also 
occurred here, some of whichwere or are very time-consuming to deal with. Therefore, it is 
important to have employees who are open to "new things,“ and technology suppliers are 
available for a longer time period even after the commissioning of the system. In the following 
tables, more details about the lessons learned are presented per technology. 
 
MELiSSA-inspired membrane system 

 
Required competence  
 

 
         LOW                                                                      HIGH 

Limited training is needed to provide plug and play knowledge which allows the 
production of good water quality. However, knowledge that is beyond the “standard” 
wastewater treatment knowledge is needed if stable long-term operation is desired: 

• Constant changes in water quality require high level understanding of scaling, 

clogging and flux permeability in operation 

Due to the innovative technology, open minded and solution-oriented personnel 
arebeneficial to have if installing such a technology. Currently, a daily manual process 
control and maintenance is conducted for at least 2 h/d but is expected to decrease in the 
future. 



D1.3 New approaches and best  

practices for closing the water cycle  

 

98 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

 
Maintenance 
 

 
LOW                                                                                 HIGH 

Although in theory the membrane system is operated at low recovery in a low 
maintenance mode, the changes in effluent MNR quality made this difficult. A manually 
operated settling tank was installed to prevent major upsets. This system had to be tuned 
daily. Under normal conditions the effort for maintenance and manual process control is a 
few hours per month. Due to unforeseen events, such wash out of small struvite crystals 
and clogging of pipes, the effort increased to be more than 2 h/d. 
Twice a year extensive maintenance work lasting around one week is required. In this 
case, the following steps are carried out: 

• Intensive investigation regarding wearing of plant components 

• Functional tests 

• Cleaning of plant components 

For this work, usually external experts support the maintenance workers. During the first 

three years of operation, the plant usually had two downtimes per month. 

 
Technological risks 

 
LOW                                                                               HIGH 

Nanofiltration is a well-established technology. However, the integration with a biological 

system requires a high-level understanding for the NF to work according to specifications.  

 

3.3.10. Best practice guidelines for operating the 
technology 

 
Metabolic network reactor 
 
Important aspects to consider during the design and construction of the plant: 
Downscaling the MNR technology from large scale (tens of thousands of m3/d capacities) 
municipal applications to a few hundred m3/d highly fluctuating brewery wastewater in an 
industrial and decentralised environment needs extra care in the design and construction, 
especially in the following areas:   

- Needs much higher level of automation as the operation and maintenance of these 

facilities is done by part time operators only. However, this will certainly increase 

investment costs. 

- More attention should be paid to proper training, online support and remote 

supervision. 

- The greenhouse structures to be used in this industrial environment should be 

carefully constructed out of proper materials, especially considering corrosion 

resistance and high humidity. 



D1.3 New approaches and best  

practices for closing the water cycle  

 

99 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

- During the past years the unusually high summer temperatures indicated that the 

greenhouse structure which encloses the MNR planted reactors needs more and 

automated shading structures, typically used in agricultural greenhouses. 

- The system should be better prepared for extremities in flow, composition and 

temperature, and a 2-stage buffering and equalization should be used (as originally 

was envisioned but not fully completed) with proper alarm and safety measures to 

protect the biology. 

Crucial parameters for the optimisation of the production process: 
- TSS: Better individual and preferably automated control of aeration in the separate 

reactor cascades can notably increase system flexibility 

- Automated control to ensure suspended biomass concentrations in the reactors are 

low can help in energy optimization 

- An automated process parameter control strategy could help follow the C:N:P ratio, 

monitoring of which is crucial 

- Temperature: the typically 25-30°C wastewater from the brewery should first be used 

for thermal energy recovery, after which the temperature can be better kept in the 20-

25°C range where biology and foaming is easier to control  

- Unexpected changes in influent: the system should be better prepared to adapt to 

changes in the brewing technology (e.g. new cleaning processes, change in yeast 

usage, change in raw materials), meanwhile changes in beer production should be 

better communicated with wastewater treatment plant operator 

 
MELiSSA-inspired membrane systems 
Important aspects to consider during the design and construction of the plant: 

- Choice between UF/RO or NF should be made once MNR produces stable effluent 

and industrial water quality requirement is known 

- Suitable pore size should be chosen to enable low recovery  

- High quality materials must be used for the system (corrosion resistant, etc.) 

- Compliance with the country specific requirements for health and safety are necessary 

- System should be flexible and scalable (also accessible for retrofitting work) and 

operation should be automated/remotely controlled to avoid complex operational 

task for the monks  

Important aspects to consider during the start-up of the plant: 
- The process water must be as free as possible of particles  

- The chemical composition of the process water should be as constant as possible, 

and the flow rate should be sufficiently high to run the process properly 

- A sampling plan should be considered, and the sampling must be documented 

Crucial parameters for the optimisation of the production process: 



D1.3 New approaches and best  

practices for closing the water cycle  

 

100 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

- Chemical composition of the MNR effluent (hardness, phosphate, and ammonium 

concentrations, TSS) should be aligned with operational pressure/flux and backwash 

cycle (Table 40). 

Table 40. Crucial operating parameters for the MELiSSA inspired membrane system: ranges for the best results in NF. 

Parameter Units Min Max 

Ca/Mg + PO4-P feed SI 0 1 

NH4-N feed mg/L 0 10 

    

TSS mg/L <50 

Recovery  20 - 30% 

Operational pressure   <5 bar 

 

3.4. Ultrafiltration (UF) and nanofiltration (NF) 

system with reverse osmosis (RO) regenerated 

membranes in Costa Brava (ES) 

Authors: Queralt Plana and Mireia Plà (EUT) 
 

3.4.1. Description of the demo site 
In the case of the Costa Brava site, a pilot plant integrated with ultrafiltration (UF) and 
nanofiltration (NF) modules fitted with reverse osmosis (RO) regenerated membranes was 
installed in December 2019 at the wastewater treatment plant (WWTP) of Tossa de Mar. The 
pilot plant was placed after the sand filter of the tertiary treatment and operated for two years 
(2020-2021). During this period, this new system's operational conditions and the effluent 
quality obtained for private gardens’ irrigation purposes were evaluated. 
 

3.4.2. Motivation for implementing circular economy 
solutions in the water sector 

Costa Brava is a region with high seasonal water demand and frequent water scarcity 
episodes, which can also cause saltwater intrusion. It is one of the first areas applying water 
reuse in Europe. In total, 14 full-scale tertiary treatments provide 4 Mm³/year (2016) for 
agricultural irrigation, environmental uses, non-potable urban uses and, recently, indirect 
potable reuse.  
The Tossa de Mar WWTP works with one-line tertiary treatment with an average flow rate of 
7.4 m³/h, ranging from 4.5 m3/h during the winter period (values from 2018) to a maximum 
of 11 m3/h reached in summer. Mainly during the summer period, both the number of tourists 
and the wastewater flow rate to be treated increases: thus, a part of the effluent from the 
secondary treatment is sequentially treated by its tertiary treatment 
(flocculation/coagulation, pre-chlorination, sand filtration and disinfection process with UV 
lamps and chlorination).  



D1.3 New approaches and best  

practices for closing the water cycle  

 

101 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

Nowadays, the effluent from the tertiary system is used for agricultural irrigation and 
environmental and non-potable water uses. The water excesses flow to the sea. Due to the 
increase in water demand, especially during summer, improving the final quality of reclaimed 
water for broadening its application in more restrictive reuses such as private garden irrigation 
or indirect potable reuse is desired. The NextGen pilot plant pursues this goal. 
 

3.4.3. Actions and CS objectives  
Table 41. Actions and objectives of the Costa Brava case study. 

Case 
Study 
number & 
name 

Subtasks 
Technology 
baseline 

NextGen 
intervention in 
circular 
economy for 
water sector 

TRL Capacity 
Quantifiable 
target 

#2  
Costa 
Brava (ES) 

 

Location: 
Tossa de 
Mar 

Sub-Task 1.2.2 
Integration of 
recycled 
membranes in 
multi-
quality/multi-
purpose water 
reuse  

WWTP with a 
tertiary 
treatment 
integrated by a 
pre-chlorination 
treatment, a 
coagulation / 
flocculation 
process, a sand 
filter, and UV 
lamp treatment. 

Pilot plant from 
ZEROBRINE 
Project consists 
of ultrafiltration 
(UF) and 
nanofiltration 
(NF) modules 
that can treat up 
to 2 m3/h of 
water. 

Refurbishment 
and adaptation 
of the pilot 
plant from 
ZEROBRINE 
Project: 
ultrafiltration 
(UF) and 
nanofiltration 
(NF) modules 
are fitted with 
regenerated 
reverse osmosis 
(RO) 
membranes 
used as a final 
treatment of 
urban effluents 
in the WWTP of 
Tossa de Mar to 
obtain a 
reclaimed water 
for being used 
to irrigate 
private gardens. 

TRL  
5 → 7 

Pilot plant 
which 
produces 
2 m3/h of 
reclaimed 
water 

Reclaimed 
water (2 m3/h) 
for private 
garden 
irrigation (RD 
1620/2007, 
Spain) 

Theoretically: 
Indirect 
Potable Reuse 
by aquifers 
recharge 

Regenerated 
effluent from 
tertiary 
treatment is 
nowadays used 
for public 
garden irrigation 

 TRL 9 

 

3.4.4. Unique selling points 
 
The unique selling points for the integration of recycled membranes in multi-quality/multi-
purpose water reuse are: 



D1.3 New approaches and best  

practices for closing the water cycle  

 

102 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

✓ Tailor made rejection yields (e.g. > 80% of emerging pollutants/priority substances; > 
99% of microorganisms; > 95% of salts). 

✓ Reduction of emerging/priority pollutants that reach aquatic systems. 
✓ Reuse of a waste (end-of-life RO membranes) that is regenerated (regenerated RO 

membranes) and can be used in the water cycle as a circular economy concept. 
✓ Production of reclaimed water with enough quality to be reused. Thus, reduction of 

the drinking water used for private garden irrigation. 
 

3.4.5. Principal characteristics of the technology 
 
Ultrafiltration (UF) and nanofiltration (NF) are membrane filtration processes whose purpose 
is to mainly remove suspended solids and organic matter and divalent ions from liquid 
effluents, respectively. The UF normally works at pressures of 1 – 5 bar (Jafarinejad, 2017) and 
5 – 20 bar for NF (Charcosset, 2012). Also, they present zero or low monovalent ions rejection.  
In general terms, UF is able to efficiently separate colloidal particles, viruses and bacteria 
(Spivakov & Shkinev, 2005), but has low salt rejection (Calabrò & Basile, 2011). On the other 
hand, NF not only enables the separation of even smaller organic molecules, but also of 
inorganic salts. However, it is to note that NF membranes have low rejection of monovalent 
ions, high rejection of divalent ions and higher permeabilities compared to RO membranes 
(Wu et al., 2017). 
As a function of the oxidation degree, regenerated end-of-life reverse osmosis (RO) 
membranes can operate as UF and NF modules. In this way, a waste can be reused in the 
water cycle, increasing their lifetime. 
In the NextGen project, the pilot plant, located within a sea container of 20 feet (6.05 m), is 
fed with water from the sand filter of the tertiary treatment of Tossa de Mar WWTP. The pilot 
consists of a UF coupled to an NF module, fitted with regenerated RO membranes to produce 
reclaimed water of Quality 1.1 fixed in the Real Decreto 1620/2007. The pilot plant has an 
estimated production flow rate of 2,2 m3/h. The water produced is disinfected by the online 
addition of sodium hypochlorite and is stored in a 10 m3 tank. This tank is placed in an easily 
accessible area, where the water tank truck can pick it up and distribute it to the end-user 
sites.  
The process consists of a 50 µm mesh filter to remove the coarse particulate matter. Next is 
the UF stage, where one module of a commercial membrane is installed. Finally, the NF stage 
with regenerated RO membranes occurs. A simplified diagram of the process is given in Figure 
38. Figure 39 shows some images of the inside of the plant. 



D1.3 New approaches and best  

practices for closing the water cycle  

 

103 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

 
Figure 38. Simplified P&ID of the NextGen pilot plant. 

 

 
Figure 39. The general location of the pilot plant equipment. 

Mesh filter 
The function of the mesh filter is to protect the UF process. A 50 µm filter is currently used, 
but a 10 µm filter can also be installed. An automatic cleaning system is also incorporated, 
which is activated when a predetermined pressure differential is exceeded. The length of each 